
     Chevy Corvette Big Block Alt & P/S Kit 
                 21275   Revolver Chrome Alt & P/S
                 21280   Revolver Billet Alt. & P/S
                21230   Style Track  Chrome Alt & P/S 
                21235   Style Track  Billet Alt & P/S 

me
Typewritten Text
Rev: 4/23/12



PARTS LIST  

 

 
M A R C H  P E R F O R M A N C E                                   T E C H  S U P P O R T  
 

1-888-729-9070 

21357  Main Bracket 
1- 27276-A..........Face Plate Revolver 
1- 27242-A..........Face Plate Style Track 
4- S339...............3/8 x 3” Threaded Stud 
4- S786...............Threaded Spacer 3.400”  
1- S768...............Threaded Spacer 1.850” 
1- 744-A..............Idler Pulley 
2- 740-A..............Idler Pulley 
2- 302-A..............Idler Pulley Cover 
1- 311-A..............Idler Pulley Cover (w/hole) 
9- S022...............8-32 x 3/8” SHCS 
1- S146...............5/16-18 x 1” SHCS 
1- S148...............5/16-18 x 1-1/4” SHCS 
3- S248...............3/8 x 1” SHCS 
1- S280...............3/8-16 x 5-1/2” SHCS 
2- S321...............3/8 x 1-3/4” Hex Bolt 
2- S666...............3/8 Washer 
2- MM100...........Spacer Bushing 
1- RA-1.625........Adjustment Rod 
1- TP3-1.250.......3/8 Tube Spacer 1.250” 
1- TP3-.400.........3/8 Tube Spacer .400” 
1- S262................3/8-16 x 2-1/2” SHCS 
 
 
21243  Alt Rear Support Bracket  
1- 21263-A...…...Alt Rear Support Bracket 
1- S280...............3/8-16 x 5-1/2” SHCS 
1- S453...............Threaded Spacer .850” 
1- S620...............3/8 Nut 
2- S676...............Gasket  
1- TP3-2.150.......Spacer Tube 2.150” 
   
 
21244  PS Rear Support Bracket 
1- 21262-A.........PS Rear Support Bracket  
1- S279...............3/8-16 x 5-1/4” SHCS 
2- S676..............Gasket  
1- TP3-.700........Spacer Tube .700” 
1- TP3-2.830......Spacer Tube 2.830” 
 
 
21074  PS Adapter Ring 
1- 21074-A..........PS Adapter Ring 
2- S244...............3/8 x 3/4” SHCS 
1- S312...............3/8-16 x 1” Hex Bolt 
 

     BLT-13 
     1- Belt Adjustment Tool    
 
     Pulley Kit 

  1- 7611-A................Crank Pulley 
  1- 6318-A................Water Pump Pulley  
  1- 333-A..................W/P Pulley Cover 
  1- 361-A..................Crank Adapter 
  1- 221-A..................Alt. Fan 
  1- 206-A..................Alt. Pulley 
  1- 306-A..................Alt. Pulley Cover 
  1- 629-A..................P/S Pulley 
  1- 360-A..................P/S Pulley Cover 

     3- S028...................8-32 x 1” SHCS 
  4- S186...................5/16-24 x 7/8” SHCS 
  3- S252...................3/8-16 x 1-1/2” SHCS 
  1- S685...................Lock Washer 
  3- S106...................1/4-20 x 1-1/4” SHCS 

   
  21278  Belt Adjustment Bracket   
  1- 21272-A...…..Bracket Body 
  1- 21178-C.........Re-Location Bracket 
  1- 30606-A.........Idler Pulley Body  
  1- 750-A.............Idler Pulley 
  1- 302-A.............Idler Pulley Cover 
  3- S022..............8-32 x 3/8” SHCS 
  1- S143..............5/16-18 x 5/8” SHCS  
  2- S150..............5/16-18 x 1-1/2” SHCS 
  1- S248..............3/8-16 x 1” SHCS 
  2- S352..............7/16-14 x 2” SHCS 
  1- S666………..3/8 Washer 
  2- AC7-.820.......Alum Spacer Tube .820” 

 
  Accessories 
  1- P133...........Water Pump 
  1- P555...........Chrome Alternator  

                              (21230/21275 Kit) 
     1- P304...........Chrome P/S  
                              (21230/21275 Kit) 
     1- 9655...........Billet Alternator 
                              (21235/21280 Kit) 
     1- 9600...........Billet P/S  
                                    (21235/21280 Kit) 
        

  **Belt Size** 
       38” Belt  W/P - Belt Adjustment Pulley   
       53” Belt  Alt/PS - Pulleys 



Photo-1
Insert (2) W/P Gaskets(S676) and (4) 
3/8 x 3” Threaded Studs (S339) into the 
engine block as shown.

Photo-2

Photo-3
Install the provided Water Pump 
(P133) over the (4) Studs and secure with (3) 3.400 
long Stainless threaded spacers (S786) as shown.
On  the Lower Drivers Side mounting stud install a 
3/4 x 1.850 Threaded Stainless Spacer (S768).

PHOTO-4
Install the Face Plate (21276-A) to the three 
Spacers  using (3) 3/8 x 1” SHCS (S248). Now in 
the Lower Drivers Side hole of the Face Plate use 
the (744-A) Idler Pulley. *it has a slightly longer 
Bushing*
Mount this Idler to the back side of the Main 
Bracket. Use a (TP3-.400) Spacer between the 
Idler, and the 1.850 Threaded Spacer, as shown in   
Photo 4b. Run the 3/8 x 2-1/4" SHCS (S262) thru  
Face Plate, Idler, Spacer, and then into the 1.850 
Threaded Spacer as shown.

1.850 Spacer

21263-A 21262-A

Idler  .400 spacer

me
Typewritten Text
On the Passenger side, slide the (21263-A)
Rear Alt Support Ear over the 3" Studs and
the second W/P Gasket. On the Drivers
side, install the (21262-A) Rear P/S Support
and a W/P Gasket as shown. Then in the 
tapped hole of the Rear Alt Support insert
the (S453) Threaded Bushing.

me
Typewritten Text
Photo 1

me
Typewritten Text
Photo 2

me
Typewritten Text
Photo 3

me
Typewritten Text

me
Typewritten Text

me
Typewritten Text
Photo 4a

me
Typewritten Text
Photo 4b



Photo-5
MOUNT the (21074-A) Adapter Ring to the P/S
Pump (P304) using two 3/8 x 3/4” SHCS (S244) 
and one 3/8 x 1” Hex Bolt (S312) as shown.

Photo-6
Install the P/S Pump to the Main Bracket. In 
the lower hole shown behind the Bracket 
Adapter use a (TP3-2.830) Spacer Tube then 
the (RA-1.625) Rod, next add the (TP3-.700) 
Spacer. Now run a 3/8 x 5-1/4” SHCS (S279) 
thru the Main Plate (spacers into the rear 
support as shown).  
.

Photo-7

PHOTO-8
Mount the Belt Adjustment Base 
Bracket (21272-A) using two 7/16 x 2”
SHCS (S352). Space the Bracket 
from the block with two (AC7-820)
Spacers.

me
Typewritten Text
Install the Alternator to the Passerger
Side lower bolt hole of the Main Bracket
using a 3/8 x 5-1/2" SHCS (S280) and a
(TP3-2.150) Spacer between the rear of
the Alt. Ear and the Rear Support. On 
the back side of the Rear Ear secure
with a 3/8 Nut (S620) as shown. 

me
Typewritten Text
Photo 5

me
Typewritten Text
Photo 5

me
Typewritten Text
Photo 7

me
Typewritten Text
Photo 8



 
Photo-9
Installing the Idler Bracket (30606-A) and the  
Relocation Bracket (21178-C ) over lay the two 
brackets as shown. In the upper drilled thru hole 
use a 5/16 x 1-1/2” SHCS (S150) threading it into 
the Main Bracket. In the lower tapped hole thru 
the rear of the Main Mounting Bracket and thru the 
slot use  a 5/16 x 1-1/2” SHCS (S150) as 
shown. Now attach the RA-.625 Adjustment Rod to 
the 3/8 tapped hole with a 3/8 x 1” SHCS (S248).
 

Photo-10
Mount the (2) Idler Pulleys (740-A)
to the main Face Plate using (2) 3/8 SAE 
Washers (S666) and (2) 3/8 x 1-3/4” SHCS 
(S321).

Photo-11
Install the Alt. Fan (221-A) then the Alt. Pulley (206-
A) securing with the Lock Washer (S685) using an 
impact to tork. Then add the Alt. Cap (306-A) securing 
with (3) 8-32 x 1” SHCS (S028). Now Install the 
Power Steering Pulley (629-A) securing with the 
provided Lock Nut. Then install the P/S Cover (360-A) 
using  (3) 1/4-20 x 1-1/4” SHCS (S106).

Photo-12
Install the Crank Pulley (7611-A) with the Crank 
Pulley Spacer (361-A) using (3) 3/8-16 x 1-1/2”
SHCS  (S252).
Now install the Water Pump Pulley
(6318-A) and the W/P Cap (333-A) using (4)
5/16 x 7/8 SHCS (S186).

 
21178-C mounts over the top of the
30606-A bracket as shown

me
Typewritten Text
Photo 9

me
Typewritten Text
Photo 10

me
Typewritten Text
Photo 11

me
Typewritten Text
Photo 12



Photo-13
In the Belt Tensioning Pulley 
(750-A) center tapped hole, install a 
(S666) Washer and a 5/16 x 5/8 SHCS 
(S143). You may also install the (302-A) 
Idler Cover using (3) 8-32 x 3/8 SHCS
(S022).

Photo-14
Install the (2) Idler Covers (302-A) as 
shown using the (6) provided  8-32 x 3/8 
SHCS (S022).

Photo-15
In the upper slots of the Main Bracket 
use (2) (MM100) Alum. Bushings, then in 
the Alt side use a 5/16 x 1-1/4 SHCS
(S148). On the P/S side use a 5/16 x 1” 
SHCS (S146).

Photo-16
On the Crank, the rear set of grooves on 
the Water Pump, and the Belt Tensioner Pulley, 
install a 38” belt. Use the 1.625 rod to 
tighten the belt. Then use the (2) Nuts on the 
Adjustment Rod to lock it in place.
Also tighten the rear bolt in the mounting 
bracket slot. 

Photo-17
Install the 53” belt as shown. Then move the 
Alt Adjustment Bushing fully to the outside of 
the slot. Install the Belt Adjustment Tool 
(BLT-13) and tighten belt. Using the tool 
turn buckle. Then (REMOVE) the Adjustment 
Tool and store until needed. 

me
Typewritten Text
Photo 13

me
Typewritten Text
Photo 14

me
Typewritten Text
Photo 15

me
Typewritten Text
Photo 16

me
Typewritten Text
 Photo 17



�
�����������
����������8��������������
�����
 �8��
������������
�	
���
���������
��
�� 

�+;-2� /;09;7+8-/�@+;;+8=<�=9�=2/�9;3138+6�;/=+36�:>;-2+</;�=2+=�09;�+�:/;39.�90�838/=B���
��.+B<�0;97�=2/�.+=/�90�:>;-2+</���+;-2� /;09;7+8-/�@366�
;/:+3;�9;�;/:6+-/��+=�=2/3;�9:=398��+8B� ;9.>-=��@23-2�3<�09>8.�=9�,/�./0/-=3?/�38�7+=/;3+6�9;�@9;57+8<23:�
�6#+31).-1�&0.,��!00!-27��.4%0!'%
�+;-2� /;09;7+8-/�.9/<�89=�@+;;+8=�+8B� ;9.>-=�=2+=�3<�.+7+1/.�0;97�+,></��73<></�9;�73<+::63-+=398�9;�89=�></.�09;�3=<�38=/8./.�:>;:9</<�
$23<��373=/.�'+;;+8=B�.9/<�89=�-9?/;�9;�+::6B�=9�+8B�.+7+1/�9;�69<<�<><=+38/.�=9�=2/�/8138/�9;�+8B�9=2/;�:+;=<�@23-2�7+B�2+?/�,//8�-+></.�,B�=2/�
./0/-=3?/� ;9.>-=�+8.�.9/<�89=�-9?/;�9;�+::6B�=9�+8B�:/;<98+6�384>;B��6+,9;�-2+;1/<�9;�+8B�9=2/;�38-3./8=+6�-9<=<�09;�.+7+1/<�-+></.�,B�=2/�./0/-=3?/�
 ;9.>-=��$��#��#�$������)��( "�##�'�""��$)���&���'�$��"�# ��$�$��)�%"� "��%�$�������$��"��( "�##�'�""��$��#��
�%�"��$��#���"�#$�$����$#�"���"�����$��� "��%�$��'��$��"�'"�$$����"�&�"������"����"��)���������%�������
&�������������������$���
�9;7+6�@/+;�+8.�=/+;�+8.�.+7+1/�=9�=2/� ;9.>-=�89=�-+></.�,B��+;-2� /;09;7+8-/�+;/�+6<9�/A-6>./.�0;97�=23<�'+;;+8=B�
�����
���������������
��
�����
�(�� $�$��$����($��$� "�����$����)��  ����������'����)��� �����'�""��$)�'��$��"������"����$�����$)����$�
��##���"��� �"$��%��"� %" �#����"�'�""��$)��#����#$�$�#������$�����'�����$�$���#������'����������� �����
'�""��$)�'������#$�#��$��$�$��� "������������$�$������)���$��  �)�$��)�%�
�),)2!2).-�.-��%,%$)%1
"� ��"��"�"� �������$��#� "�&��������$��#�'�""��$)��#�)�%"��(��%#�&��"����)����"��� �"��"������#�������$�
������������"���)��������$����"����#�!%��$�������������"��"����������)��( "�##��"��� �����'�""��$)����$���
 "��%�$��#����#$�$�#������$�����'�$����(��%#�����"�����$�$��������������$���������#�!%�#$����������#�#��
$��� "�������������$�$����"��(��%#���#���)���$��  �)�$��)�%��)�%���&�����"���%"#���"�"����)���"���������"�
�����$���%#����)���#%#�����%#���"������������
$��#�'�""��$)���&�#�)�%�# �������"���$#�����)�%���)���#����&���$��"�"���$#��'�������)�&�")��"���#$�$��$��
#$�$��
 .30��%1/.-1)")+)2)%1�
���%</�+8.�38<=+66�=2/� ;9.>-=�986B�09;�3=<�38=/8./.�:>;:9</�
���$9�+?+36�B9>;</60�90�=23<��373=/.�'+;;+8=B��;/=>;8�=2/� ;9.>-=�@3=2�+�-9:B�90�=2/�:+3.�;/-/3:=��:9<=+1/�:+3.�=9�� � � ��
�����
�����������
�����
�����������������
�����
 ��
�����
���������	
���

��'2/8�;/=>;8381�=2/� ;9.>-=��B9>�7><=�09669@�=2/�.3;/-=398<�</=�09;=2�98�=2/�'+;;+8=B	"/=>;8��9;7�98�=2/�;/?/;</�<3./�90�=23<��373=/.�'+;;+8=B���0�B9>�
89�6981/;�2+?/�=2/�'+;;+8=B	"/=>;8��9;7��98/�7+B�,/�9,=+38/.�,B�-98=+-=381��+;-2� /;09;7+8-/�.>;381�89;7+6�,><38/<<�29>;<�+=�������������
�
�
���#23::381�+8.	9;�=;+8<:9;=+=398�-9<=<�;/=>;8381�=2/� ;9.>-=�=9��+;-2� /;09;7+8-/�+8.�+8B�.+7+1/�-+></.�.>;381�<23::381�+;/�B9>;�;/<:98<3,363=B��
�+;-2� /;09;7+8-/�@366�:+B�09;�<23::381�+8.	9;�=;+8<:9;=+=398�-9<=<�38->;;/.�38�;/=>;8381�=2/� ;9.>-=�=9�B9>�

���������
��
�� ��
��
�� �������������
�.�/0.$3#2�,.3-2%$�)1�#.-1)$%0%$�&.0�#0%$)2�>86/<<�3=�3<�+�7+8>0+-=>;/;�./0/-=�
�66�:;9.>-=<�;/=>;8/.�09;�+8B�;/+<98�7><=�;/0/;/8-/�+8�+>=29;3C+=398�8>7,/;��"�����$2/�"���8>7,/;�3<�9,=+38/.�,B�-+66381�:6+-/�90�:>;-2+</�.>;381�
89;7+6�,><38/<<�29>;<��
-7�/0.$3#2�0%230-%$�5)2(.32�2(%���
��50)22%-�.-�2(%�0%230-�/!#*!'%�-%62�2.�2(%�0%230-�1()//)-'�+!"%+�5)++�"%�0%&31%$�
�66�;/=>;8<�7><=�<23:�?3+�% #�+8.�,/�:;9:/;6B�:+-5+1/.�38�=2/�9;3138+6�-+;=98��"/=>;8�0;/312=�-2+;1/<�+;/�=2/�;/<:98<3,363=B�90�=2/�-><=97/;�>86/<<�=2/�
:;9.>-=�@+<�<23::/.�38�/;;9;�
�+;-2�:;9.>-=�;/=>;8/.�+0=/;�����B/+;�0;97�.+=/�90�:>;-2+</�@366�89=�,/�+--/:=/.�>86/<<�3=�3<�09>8.�=9�,/�+�7+8>0+-=>;/;�./0/-=���(%�#312.,%0�,312�
)-#+3$%�!�50)22%-�12!2%,%-2�$%1#0)")-'�2(%�!++%'%$�/0.$3#2�$%&%#2��$2/�-97:6/=/��373=/.�'+;;+8=B�3<�</=�09;=2�98�=2/�;/?/;</�<3./�
�

��-;/.3=�3<<>/.�98�7+8>0+-=>;/;�./0/-=<��
�
��;/=>;8�0//�98�+66�;/<2/6?+,6/�:;9.>-=�
3
��;/=>;8�0//�98�+66�;/:+3;+,6/�:;9.>-=

����������������������������������������������� �������
��
�+;-2� /;09;7+8-/�=29;9>126B�38<:/-=<�+66�;/=>;8<���=�3<�=2/�<96/�.3<-;/=398�90��+;-2� /;09;7+8-/�38�./=/;738381�=2/�-98.3=398�90�+66�;/=>;8/.�
7/;-2+8.3</��
$9�;/-/3?/�;/:6+-/7/8=<�+=�89�-2+;1/�=2/�9;3138+6�:;9.>-=�7><=�E;<=�,/�;/-/3?/.�+8.�38<:/-=/.�,B��+;-2� /;09;7+8-/�09;�./=/;738+=398���77/.3+=/�
;/:6+-/7/8=<�7+B�,/�:>;-2+</.�+8.�6+=/;�-;/.3=/.�>:98�38<:/-=398�./=/;738+=398�

 6/+</��97:6/=/�=2/��809;7+=398�,/69@��./=+-2�+8.�38-6>./�@3=2�;/=>;8/.�:;9.>-=�

"���************************��$�*********************�<<>/.�,B�*********************�+=/***********************

 >;-2+</;D<���+7/************************************************************* 298/*****************************

�..;/<<*******************************************************************************************************

 >;-2+</.��3;/-=6B�$2;9>12**************************************************�8?93-/�******************************

 ;9.>-=���********************************************************�8?93-/��+=/***********************************

"/+<98********************************************************************************************************

��������������������
������������
������




